~ ™

[

Y

P

7N

h

-

Y STy

—~ M

_ ot ugnat [Raae ol

———————

wulaae Maq, A52z-10-2, AR 34010

1Y [ \ GUJARAT POLLUTION CONTROL BOARD
“" o PARYAVARAN BHAVAN

GPCB \’7?\% t\)'\< Sector 10-A, Gandhinagar 382010

Phone : (O) (91) (079) 23222425

(R) {91) (079) 23232298

Fax - {O) (91} (079) 23232161

Dr. K. U. Mistry , E-mail chairman-gpcb @ gujarat.gov.in
Chairman \.N\S\L/website : www.gpcb.gov.in
Lzlq
"~ ByR.P.AD

e

D.O. No. GPCB/P-1/14(5)/ [ Li 1) §}
w U MAY 2o

Date :

D * Neow
ear Fhn e,
Sub : Lifting of moratorium from CEPI Areas

Ref : This Office letter No : GPCB/P-1/14/90172 dated 26/08/2011 and
other presentations.

In continuation to above referred letter and presentations at Delhi,
[...]



M

regular dischargé of effluent.

Status of
. . . . compliance
Issue Time limit Action taken p )
of action
point
Sealing of unauthorized | 31/08/2010 *Naroda- All the units generating industrial waste water are | Complied

discharge other than
regular  discharge of
effluent.

member of the CETP. There is a single outlet of GIDC
Naroda i.c. CETP outlet. No direct discharge is allowed into
mega pipeline except Reliance Industries (6 MLD).

* Reliance Ind. Ltd has its own EMS and outlet in to the
Mega pipeline.

*No direct discharge into Mega pipeline or any other drain
is permitted.

*Odhav- Two CETPs- (1) OEPL and (2) OGEPL

* All the units generating industrial wastewater are member
of the CETP and discharging their partially treated
industrial waste water into collection sump (total 11
sumps) of internal drainage network leading to CETP-
OEPL. It i1s then discharged into Mega pipeline after its
further treatment at CETP of OEPL. |

*Two textile units are member of OGEPL-CETP are
discharging their partially treated industrial waste water
into CETP of OGEPL & then it is discharged into Mega
pipeline after further treatment.

*No direct discharge into Mega pipeline or any other drain
1s permitted.




Status of

Issue FII;:::' Action taken compliance of
action point

Zero discharge | 31/08/2010 |[*In Naroda Estate, 61 units are identified having zero | Complied
units — not to discharge and they are not given drainage connection or any
have Drainage outside discharge.

. *Such units mainly are of Engineering, foundry,
connection  or . .. . i .

] Formulation, mixing-blending sectors which has no potential

any outside of Industrial waste water generation/ discharge.
discharge. * Most of the units are having CCA and its compliance is

checked during routine monitoring

* In Odhav Estate 60 units are identified having zero discharge
and they are not given drainage connection or any outside
discharges.

*Such units mainly are of Engineering, foundry,
Formulation, mixing-blending sectors which has no potential
of Industrial waste water generation/ discharge.

* Most of the units are having CCA and its compliance is
checked during routine monitoring

6




GIDC drainage OR Mega pipeline

Issue

Time limit

Action taken

Status of
compliance of
action point

Identification of
unauthorized

connection to
GIDC  drainage
line or discharge
to Kharicut canal

Ongoing process

Naroda-

*Drainage network is maintained, operated and
supervised by CETP authority and unauthorized
connection, if any, is disconnected by the
authority. No direct industrial  discharge is
allowed into Kharicut canal. This is checked
during regular monitoring,.

*Three tier monitoring for identification of
unauthorized connection into drainage line or
Kharicut Canal/mega pipeline is carried out (i)
Respective CETP-authority (ii) GPCB (I11) AMC
*Actions including closure to the industrial unit
by the Board and heavy penalty by GIDC /
Association is imposed if unauthorized
connection is found.

*Complied




M -

Continue
Status of
Issue Time limit Action taken compliance of
' action point
Identification  of | Ongoing process | «(Odhay - *Complied
zgﬁﬁgl(tﬁ?d © *Drainage network is maintained, operated and
GIDC  drainage supervised by CETP authority and unauthorized

line or discharge
to Kharicut canal

connection, if any, is disconnected by the
authority. No direct industrial  discharge is
allowed into Kharicut canal. This is checked
during regular monitoring.

*Three tier monitoring for identification of
unauthorized connection into drainage line or
Kharicut Canal/mega pipeline is carried out (i)
Respective CETP-authority (ii) GPCB (IIT) AMC
*Actions including closure to the industrial unit
by the Board and heavy penalty by GIDC /
Association is imposed if unauthorized
connection is found.




== e Status of
Issue Time limit Action taken c?;‘:::?;‘:e
point
Identification  of | 31/08/2010 | «Naroda-Total 97% Small scale industries. (i.c. only 7 large scale units) |{ Complied

the streams having

non-biodegradable
effluent containing
refractory COD,
toxicants like
Ammonical
nitrogen treat
ability not
possible/difficult/t
echno

economically not
viable

Dyes- 85 & Intermediates- 16

- There is only one Bulk Drug manufacturing unit.

*There is no major source for Ammonical Nitrogen, only 1 unit (
manufacturing CPC blue) has potential .

*CPC blue manufacturers are now conditionally permitted on a trial
basis to send their ammonium carbonate solution to Bhavnagar based
magnesium carbonate manufacturer for its use as a raw material.

*Dyes Intermediates manufacturing units have potential to generate
highly acidic stream (spent acid) from their process. These units
segregate such stream and are the members of NOVEL SPENT ACID
MANAGEMENT CO. - A COMMON ENVIRONMENT INFRASTRUCTURE
for the management of the spent acid.

*The major source for high TDS is due to salting process in dyes
manufacturing. Such units are promoted for the spray drying of the dyes
to avoid filtration and tray drying. Spray drying units are 11 nos.

*Dyes intermediates manufacturing units.(No.-16) have potential to
generate the non-biodegradable effluent. These units now segregate their
such streams and pre-treatment such as other physico-chemical
treatment is carried out prior sending to CETP.

9




Status of

Issue 'I-'m?e Action taken compll:fmce
limit of action
point
Identificati | 31/08/2 | * In Naroda estate : The list of 29 units which are having high COD potential Complied
on of the|Q10 have been identified and now they have upgraded their treatment facility as per
streams the Action Plan submitted.
having non- * Such units have been the member of Common Multiple Effect Evaporator that
biodegrada has been commissioned at CETP —-NEPL site.
ble effluent
containing *QOut of 29 units , 10 units have installed their own evaporator and three have
refractory provided electro-oxidation treatment facility recently.
COD,
foxicants *10 units are the member of NOVEL SPENT ACID MANANGEMENT CO. LTD.- A
like COMMON ENVIRONMENT INFRASTRUCTURE For the management of the spent
Ammonical acid.
Egrr;)gelireat * In Odhav estate: Total 98% Small scale industries. (i.e. only 03 large scale
1 units)
abllle n?t *36 units manufacture dyes and 2 units are of dyes intermediates and most of
p'osmble/dlf them have upgraded their ETP.
ficult/techn *3 units are the member of NOVEL SPENT ACID MANANGEMENT CO. LTD.- A
0 . COMMON ENVIRONMENT INFRASTRUCTURE For the management of the spent
economical acid.
13{ ol not *About 5 units are identified which required to strengthen their existing ETP.
viable

They were asked to submit Action Plan and all the units have now upgraded their
ETP. :

g




Issue

Time limit

Action Taken

Status of

compliance

of

action point

All the units have to
strengthen individual
treatment plant to meet
with the CETP inlet
norms, so as to reduce
inlet pollution load on
CETP and thereby
improvement in
treated effluent quality
from CETP

31/03/2011

Naroda-
sAbout 29 units are identified which required to
strengthen their existing ETP. They were asked to
submit Action Plan. All the units have now upgraded
their ETP. Some have also become the members of
NOVEL.

Odhav-

*About 5 units are identified which required to
strengthen their existing ETP. They were asked to
submit Action Plan and all the units have now upgraded
their ETP. . Some have also became the members of

NOVEL.

*Complied

11




B rtrertrates

J’W

o Status of
Time . compliance
Issue . . Status Of Compliance P
limit of action
point
Up- 31/03/201 | «Naroda -CETP has submitted the EMS up gradation programme which | On going
Gradation |1 includes installation of multistage (6 stage) evaporator (capacity- 350 KLD | process
of CETP with investment of 7.0 crore, electro coagulation plant (5 units) with a capacity

20.0 Kl/hr with investment of and additional aeration tank (capacity- 11 MLD)
at a cost of 7.0 crores.

*New common multistage (6 stage) evaporator is commissioned.(Total
Member-52). This will take care of concentrated industrial effluent from the
member units. This will reduce the load on the existing treatment units of
CETP.

*Six units of electro coagulation plant are installed (20Kl/hr each) .This would
make non bio degradable effluent amenable for the further biological treatment
. Total capacity will be 300 kl/hr (Total investment 1 crore)

*The civil work of new extended aeration and clarifier tank is almost
completed.

* In addition to this they have modified aeration system in equalization tank by
providing new aeration grid of SS 304 in all three equalization tank.(Total
investment 30 lac Rs.)

* Anaerobic Treatment plant on Pilot scale is commissioned to reduce the COD
value in effluent.

*Thus total new investment for up gradation of CETP will be 15.30 crore.

12

T




Overall

CETP

* 1. Odhav Enviro Project Limited-(OEPL) CETP- the
performance of this CETP is satisfactory, by and large.
*CETP has improve the proper mixing and equalization by
installing defused aeration greed in equalization tank and in
Flash Mixture for getting better reduction in pollution load
at primary stage.

* Upgradation Investment- 50 Lacs

*2. Odhav Green Enviro Project Limited (OGEPL) : At
present there are only two members of this CETP.

* CETP up gradation - Improved aeration by providing
diffused Aeration system, Installed parallel plate pack
module incorporated in existing secondary clarifier and
Replaced media in PSF and ACF . ( Investment- Rs.11
lacs)

*Incorporation of special membranes for diffused aeration,
blower upgradation for better aeration and upgraded
Secondary Clarifier . ( Investment- Rs.13 lacs)

*Upgradation Investment-24 lacs

Tim . .
Issue li:nif Status Of Compliance Complian
ce
Up-Gradation of | 31/03/2011 |, Odhav: Complied




et AN ot e

_—Progress Report of CEPI Act

Name of Direction Details Investment | Compliance | Up gradation | Up gradation

cluster issued to received (Crore) status completed under
verified progress

Naroda At 27 27 1.78 27 27 --

individual

level

Naroda 1 1 15.30 1 -- 1

CETP

Naroda 1 - 2.3 1 1 -

TSDF

(Existing)

Odhav at 5 5 0.98 5 5 -

individual

level

Odhav 1 1 0.50 1 1 -

(OEPL)

Odhav 1 1 0.11 1 1 --

(OEGPL)

Total 36 35 20.97 36 35 1




Issue

Time limit

Action taken

Overall

Compliance
Checking of | Ongoing *Units generating highly acidic stream | *On Going
illegal discharge | process (Spent acid) are member of Novel Spent | Process

of Acidic/ highly
polluted effluent

Acid Management project and units are
sending such streams to Novel which
has resulted into stoppage of illegal
discharge of highly acidic wastewater. (
Members for Naroda 10 and for Odhav
3)

*The transportation of spent acid is done
through only designated tankers.

*This has been checked during regular
monitoring and stern actions are taken
by the Board in case of default.

* No incidence of acidic effluent at the
inlet of CETP or at the Sump noticed in
last few years.




Time . Status Of
Issue . . Action taken .
limit Compliance
To stop | 30-06-2011 | *Naroda — Complied
tray  Some dyes units are contributing to high TDS due to salting
drying process. In such case spray Drying is advisable instead of
and Tray Drying.
1 ) * There are 85 Dyes Units in Naroda.
salting *10 spray drying units are for captive or carrying out job work
process for other units also.

*Many units carrying out tray drying are identified and many
have gone for spray drying now.

*In view of adequate capacity, there is no need of Common
spray drying unit at present.

*10 units has been installed evaporator for conc. Stream.
*Odhav —

*There are 36 Dyes Units in Odhav

03 spray drying units are for captive or carrying out job work
for other units also.

*Many units carrying out tray drying are identified and many
have gone for spray drying now.

In view of adequate capacity, There is no need of Common
spray drying unit at present.

iy

16



Issue

Time limit

Action taken

Overall
Compliance

Upgradation of
drainage system

Ongoing process

*Naroda -Drainage network within the GIDC is
operated and maintained by CETP Authority.

*The drainage network including sumps are in good
condition at present. Regular up-keeping of the
drainage work is carried out.

*The authority has spent Rs. 10 lacs For up gradation
and maintenance of drainage network during last year.

*Odhav - Drainage network within the GIDC is
operated and maintained by associations.

«The authority has spent Rs. 35 lac For up gradation of
HDPE pipeline.

*Mega pipeline is regularly cleaned and maintained by
the AMC.

sFurther AMC has now commissioned a new STP with
70 MLD capacity which will reduce domestic load on
Mega pipeline.

Ongoing Process

I 5




Status of
complian

Issue Time limit Action taken ce of
action
point

Surface  and | Ongoing On going
sub  surface | process This office carried out various samples of bore wells (41), ponds (5), | Process
water quality Rivers (09) and Khari cut Canal (12) in Ahmadabad Region.

s

18




Issue

Time limit

Status of compliance

Overall Compliance

To study impact on

health  within
surrounding
population

and

31-12-2010

*As per the information available
from the office of the Director of
Industrial ~ Safety &  Health,
Ahmedabad and office of the
National Institute of Occupational
Health (NIOH), Ahmedabad, they
have stated that no incidence of
death due to pollution or
occupational disease or poisoning is
recorded in their office.

*Industrial safety and health
department is asked to all the units (
falling under Rule 68 (T) Factory
Act 1948 ) to carry out Health
survey of their all staff and labour
members., Till date no such adverse
report is noted in these area (Naroda
& Odhav Estate).

On-going Process

G



S S rnuny

13. Disciplinary action against non complying units

Issue

Time limit

Action taken

Disciplinary  action
complying units

Bank Guarantee

against

non

Ongoing process

» Direction U/S 33-A and 31-A issued 01/01/2010 to
25/04/2013 Naroda -60and Odhav - 15

« Bank Guarantee forfeited in Naroda- 1 (Rs.
50,000) and in Odhav-Nil

e

20




oo T Ty IA
. ]

Overall

Issue Time limit Action taken complia
nce
Strengthening of  air 30.12.2010 Naroda- Most of the units is using natural gas as a fuel for | *On-
pollution control the boiler. going
measures *Chemical units having process emissions have installed | Process

scrubbers.( No. 21).

*The other Air polluting units are foundry units-cupola
furnace (in Naroda 18 having installed APCM as per the
design of L.D.Engineering college.

*About 09 Rolling units are providing suction system along
with scrubber in their pickling section.

*Total 3 Bag filters had been installed by the Textile
industries as APCM.

*145units are using Natural gas as a fuel.

*The overall solvent consumption in the estate is not high
(only one bulk drug unit)

*GEMI has been awarded to measure VOC content in
Ambient Air Quality. Also there is no any specific odour
nuisance problem




Overall

Issue Time limit Action taken complianc
e
Strengthening of air| 30.12.2010 | +Qdhav- Most of the units are using natural gas as a | *On-going
pollution control fuel for the boiler Chemical units having process | Process
measures emissions have installed scrubbers.( No. 5)

*The other Air polluting units are foundry units-Cupola
Furnace (in Odhav 23). These units have also installed
APCM as per the design of L.D.Engineering college.
*About 04 Rolling units are providing suction system
along with scrubber in their pickling section.

» Total 3 Bag filters had been installed by the Textile
industries as APCM.

*76 units are using Natural gas as a fuel.

*The overall solvent consumption in the estate is not
high as there is no bulk drug and pesticides unit. GEMI
has been awarded to the measure VOC content in
Ambient Air Quality. Also there is no any specific
odour nuisance problem

22



Issue

Time limit

Action taken

Overall
Compliance

Adoption of cleaner fuel
